GRAVELY)

Trek

ere

Parts Manual

] ENGLISH

Models
996120 — 4 x 2 Red
996140 — 4 x 4 Red
996141 — 4 x 4 Camouflage

700-504P Rev. A 7/09
Printed in USA



THE MANUAL

ProbucT REGISTRATION

Before you operate your unit, carefully and completely
read manuals supplied with the unit. The contents will
provide you with an understanding of safety instructions
and controls during normal operation and maintenance.

For your safety and the safety of others always read,
understand, and follow all DANGER, WARNING, and
CAUTION messages found in manuals and on safety
decals.

Hardware descriptions are given in decimals.

Decimals to Fractions

.063 1/16 563 9/16
125 1/8 625 5/8
.188 3/16 .688 11/16
.250 1/4 750 3/4
313 5/16 813 13/16
375 3/8 875 7/8
438 7/16 .938 15/16
.500 1/2 1.00 1

SERVICE AND REPLACEMENT PARTS

When ordering replacement parts or making service
inquiries, know the Model and Serial numbers of your
unit and engine.

Numbers are located on the product registration card in
the unit literature package. They are printed on a serial
number label, located on the frame of your unit.

* Record Unit Model and Serial numbers here:

» Record Engine Model and Serial numbers here:

UNAUTHORIZED REPLACEMENT PARTS

Use only Gravely replacement parts. The replacement of
any part on this vehicle with anything other than a
Gravely authorized replacement part may adversely
affect the performance, durability, or safety of this unit
and may void the warranty. Gravely disclaims liability for
any claims or damages, whether warranty, property
damage, personal injury or death arising out of the use of
unauthorized replacement parts.

The Gravely dealer must register the product at the time
of purchase. Registering the product will help the
company process warranty claims or contact you with the
latest service information. All claims meeting
requirements during the limited warranty period will be
honored, whether or not the product registration card is
returned. Keep a proof of purchase if you do not register
your unit.

Customer Note: If Dealer does not register your product,
please fill out, sign and return the product registration
card to Gravely or go to www.gravely.com.

YOUR SATISFACTION Is IMPORTANT

Questions? Please follow these helpful steps:
1. Referto the manuals supplied with your unit.

They will guide you through safe and proper
operation and maintenance.

They contain specifications on your unit.

If your questions are not answered in these manuals,
go to step number two.

2. Contact Your Dealer.

Our dealers will be happy to supply any service or
advice required to keep your unit operating at peak
efficiency.

A factory trained staff is available to support your
equipment needs. They stock genuine Gravely parts
and lubricants manufactured with the same precision
and skill as the original.

If your questions are not resolved by the support
staff, ask for the manager or owner.

When contacting your Dealer supply your model and
serial numbers.

TO SPEED PARTS ORDERING:

1. Know the model and serial numbers of your unit.
2. Know the part number required.

3. Know the quantity required.

4. Know the part description.

Gravely® is a registered trademark of Ariens Company. Treker® is a registered
trademark of Trek Bicycle Corporation.



MOoDELS TABLE OF CONTENTS

Domestic Lower Control Arm. . . ...t 4
Model 996120 4 x 2 MainFrame . .......... . . .. . . 6
Treker Red Shock Front . ... ... . . 8
Serial No. 000101 and up ShOCk Rear ....... ... . . 10
Trailling Arm . ... . 12
Model 996140 4 x 4 Steering Components. . .. ..........ouuuueun .. 14
Treker Red Throttle Components . .. ...................... 16
Serial No. 000101 and up Brake Drum Rear Components .. ............... 18
Brake Disc Front Components. . ................ 20
Model 996141 4 x 4 Camouflage Parking Brake and Shifter Dash Mount .. ......... 22
Treker Camouflage Parking Brake and Shifter Transaxle . . ........... 24
Serial No. 000101 and up Parking Brake Caliper ........................ 26
Brake System Front. ... ...................... 28
Brake SystemRear . ............. .. ... . . ... 30
Drive Belt Components .. ..................... 32
Drive Belt Driven Pulley . . ............... ... ... 34
EngineMounting ........... .. ... .. .. 38
Front Differential and Driveshaft ................ 40
Front Differential Components. . ................ 42
Transaxle Rear and Axle Shafts. . ............... 44
Transaxle Rear Components. . ................. 46
Transfer Case and Rear Driveshaft.............. 48
Transfer Case Components. . .................. 50
AirCleaner. . ... 52
Exhaust Components. .. ...................... 54
Fuel System Components .. ................... 56
Electrical Wiring . . .. ... 58
Instrument Panel —4x2 ...................... 60
Instrument Panel —4 x4 ...................... 62
BenchSeat ............ ... .. .. ... ... ... 64
Four Post AccessoryBar...................... 66
Floor Panel and Shields. ... ................... 68
Cargo Box Components. . ..................... 70
Cargo Box Power Lift. . ....................... 72
Hood Assembly Components. . . ................ 74
FrontTires . ... 76
RearTires . ....... e 78
Decals . ... 80
Decalsand Panels—Camo.................... 82
Front BumperGuard ......................... 84

3 © Copyright 2009 Ariens Company



Lower CoNTROL ARM

Model 996120, 996140, 996141




Lower CoNTROL ARM

Item

© O©O 0O ~NO O~ WN P

PR R R R
WN PR PO

Part No.

802-486C
05929100
803-280C
803-281C
803-341C
804-011C
06435900
06700117
815-143C
815-144C
840-137C
840-227C
840-226C
840-228C
840-229C

Model 996120, 996140, 996141

Description

HHCS M12X1.75X80 GR8.8 PLT

HHCS M10X1.5X30 GR8.8

NUT HEX NYLOCK M10X1.5 PLT

NUT HEX NYLOCK M12X1.75 PLT

NUT HEX SLOTTED M10X1.25 PLT

WASHER FLAT 3/8 USS PLT

WASHER, FLAT STEEL .438 x 1.00 x .083

PIN COTTER 3/32 X 1 LONG

RH DISC BRAKE ASM 172mm W/JINT

LH DISC BRAKE ASM 172mm W/JINT

BALL JOINT BOLT ON SIR Includes No. 2, 3, 5, 6, 7, 8, 10, 11, 12 & 13
A-ARM, RIGHT ASSEMBLY Includes No. 2, 3,5, 6, 7, 8, 10, 11, 12 & 13
A-ARM, LEFT ASSEMBLY

A-ARM, NEW BUSHING

BUSHING, A-ARM




MaIN FRAME

Model 996120, 996140, 996141




MaIN FRAME

Model 996120, 996140, 996141

Iltem Part No. Description
1 700-316A ST 10/20 Series Frame with Decals




SHock FRONT

Model 996120, 996140, 996141




SHock FRONT

Item

o ~NO O OWNDN

Part No.

700-055H
700-054H
701-193A
05963100
06545500
803-280C
840-321C
840-330C
700-131A

Description

STEERING BRACKET RIGHT

STEERING BRACKET LEFT

SPRINGS, ST TRUCK HI RATE 2 ea. Item 7
BOLT, HEX 3/8-16 X 2.00 GR8 PLT

NUT, LOCK 3/8-16 NYLON INSERT

NUT HEX NYLOCK M10X1.5 PLT

SHOCK COIL/STRUT FRNT TRUCK

SPRG, TRUCK FRT STRUT HI RATE
STRUT TOP HARDWARE KIT

Model 996120, 996140, 996141




SHock REAR

Model 996120, 996140, 996141

10



SHock REAR

Item

A wWN

Part No.

700-212D
802-751C
803-334C
840-101C

Description

SHOCK SPACER PLATE
HHCS M14X2.00X60 GR8.8
NUT HEX NYLOCK M14X2.00
SHOCK COIL REAR TRUCK

Model 996120, 996140, 996141

11



TRAILING ARM

Model 996120, 996140, 996141

12



TRAILING ARM

Item

0O ~NO Ok WN B

Part No.

700-256S
700-257S
700-262H
700-263H
700-371H
700-422H
803-319C
817-517C

Description

TRAILING ARM RH ASSY

TRAILING ARM LH ASSY

TRAILING ARM RH WELDMENT
TRAILING ARM LH WELDMENT
CENTER PIVOT TUBE WELDMENT
TRAILING ARM PIVOT BOLT WLDMNT
NUT HEX TOP LOCK 9/16-12 YLW
BUSHING IDLER ARM RUBBER

Model 996120, 996140, 996141

13



STEERING COMPONENTS

Model 996120, 996140, 996141

14



STEERING COMPONENTS

Item

© 00 NO Ol h~ WN P

NNNNNNREPERRERRERRERR
ONWNPOOONOUANMWNERPO

Part No.
9175
680002
43142100
47002300
700-060H
802-387C
802-714C
802-760C
803-084C
803-278C
803-283C
804-084C
805-063C
817-525C
826-400C
909001
180006
840-064C
840-065C
840-093C
23035
802-628C
803-280C
20061
840-130C

Description

NUT HEX SLOTTED M12X1.25 PLT
TIE ROD W/BALL 826-399C/400C

NUT HEX M14X1.5 PLT

SPACER 826-399C/400C

STEERING COLUMN WELDMENT
HFS 5/16-18X3/4 GR5

HHCS M8X1.25X25 GR8.8 YLW PLT
HHCS M8X1.25X100 GR8.8 PLT

NUT HEX NYLOCK 5/16-18 PLT

NUT HEX NYLOCK M8X1.25 PLT

NUT HEX M16X2.00X8MM THK PLT
WASHER FLAT 5/16 HARD ASTMF436
PIN COTTER 3/32 X 1 LONG
BUSHING 1 OD X .75ID X 1

RACK & PINION ST

BOOT 826-399C/400C

TIE ROD

STEERING WHEEL

CAP 2 ID PLASTIC (BDY/STRG WHL
STEERING SHAFT TRUCK

MVL BOLT FOR 840-093C

HHCS M10X1.5X35 PLT

NUT HEX NYLOCK M10X1.5 PLT

MVL SPRING WASHER FOR 840-093C
UPPER STEERING SHAFT TRUCK ASM

Model 996120, 996140, 996141

15



THROTTLE COMPONENTS

Model 996120, 996140, 996141

16



THROTTLE COMPONENTS

Item

aa b~ WDN PP

Part No.

700-127H
700-128S
700-129D
700-206D
700-255D
700-254D
802-010C
05958000
05947000
06500521
803-086C
807-227C
803-177C
817-540C
840-002C
840-134C

Description

GAS PEDAL WELDMENT

GAS PEDAL W/PAD ASSEMBLY

GAS PEDAL MOUNT

GAS PEDAL ADJUSTMENT PLATE

BODY MOUNT SPACER .375 THICK Use as needed
BODY MOUNT SPACER .25 THICK Use as needed
HHCS 5/16-18X1 1/4 GR5

BOLT, HEX 3/8-16 X 1 1/4 GR5

BOLT, HEX 5/16-18 X 3/4 GR5 YELLOW DIE

NUT, SERRATED FLANGE 3/8-16 PLT

NUT MAC-LOK FLG 3/8-16 GR F

SPRING EXT .50D .075W 2.75LG

NUT HEX LOCK 5/16-18 FLG.

BUSHING NYLON 3/8ID (SNAP IN)

THROTTLE CABLE

BRAKE/ACCELERATOR PEDAL RUBBER

Model 996120, 996140, 996141

17



BrakE DrRuM REAR COMPONENTS

Model 996120, 996140, 996141

DO NOT USE M5 X 12 SCRLW.
REMOVE AFTER [NSTALLATION (TWO PLACES)

18



BrakE DrRuM REAR COMPONENTS

10
11

12
13
14
15
16
17
18
19
20

Part No. Description

815-145C RH DRUM ASM 180mm 4 ON 4" BC ITEM 19 NOT INCLUDED
815-146C LH DRUM ASM 180mm 4 ON 4" BC ITEM 19 NOT INCLUDED
F136 LEFT SHOE

F137 RIGHT SHOE

Frr7 BALL BEARING

F855 BEARING HOLDER HUB

F179 BRAKE SHOE DISC RH

F178 BRAKE SHOE DISC LH

F827 BLEEDER SCREW

F622 SHOES LOCKING SPRING

F792 RIGHT SPRING/HAND BRAKE LEVER
F793 LEFT SPRING/HAND BRAKE LEVER
F261 HYDRAULIC CYLINDER

F908 DRUM

F176 RIGHT LEVERS SET

F177 LEFT LEVERS SET

F852 CMX SPACER

F175 BRAKE FLANGE HUB W/STUDS

F258 SCREW M6 x 40

F610 UPPER RETURN SPRING

F621 SPRING PIN

F609 LOWER RETURN SPRING

F909 STUD

803-329C NUT, LUG 1/2-20 x 60-Degree

F828 BOOT

19

Model 996120, 996140, 996141



BrakE Disc FRoNT COMPONENTS

Model 996120, 996140, 996141

FRONT STUB SHAFT
2 WHEEL DRIVE MODELS ONLY

20



BrakE Disc FRoNT COMPONENTS

© 00 NO O~ WN P

WINDNNNNNNNNNRPRRPRREPREPRRPLRERPR
OWOW~NOUNREWNROWOO®ONOOONWNLEO

w
[y

Part No.
815-143C
815-144C
802-589C
803-229C
803-280C
803-332C
815-147C
D2041
F763
F765
F772
F773
F824
F822
F823
F820
F827
F828
F829
F832
F845
F774
F799
F813
F815
F818
F1004
F826
F840
F834
F843
F181
F896
F909

Description

RH DISC BRAKE ASM 172m/JNT Does Not Include #3, #4 or #5 Rev. 2
LH DISC BRAKE ASM 172mm W/JNT Does Not Include #3, #4 or #5 Rev. 2

HHCS 7/16-14X2 GR5

NUT HEX FLANGE LOC 7/16-14 PLT
NUT HEX NYLOCK M10X1.5 PLT
NUT HEX M16X1.5 TOP LOCK PLT

FRNT DISC BRAKE STUB SHAFT 2WD

NUT M8

BALL BEARING 60,05X30X37
SNAP RING

SCREW M 10 X 1.25 X 35

M 10 WASHER

DUST BOOT RING

CAP

SEALING RING

RUBBER DUST BOOT
BLEEDER SCREW

BOOT

PLUG

ELASTIC RING

SCREW M8 X 20

SCREW M8 X 65

HHS M10X1.5X50 PLT
CALIPER BODY

REACTION BRACKET
SPACER

BRAKE PAD KIT (COMP. 2 WHEELS)
PIN

WHEEL PIVOT Rev. 2
CALIPER CLAMPING PLATE
DISC BRAKE

CMEX FLANGE WITH STUDS Rev. 2
RPBY F181 Rev. 1

STUD

21

Model 996120, 996140, 996141



PARKING BRAKE AND SHIFTER DAsSH MouNT

Model 996120, 996140, 996141

SHIFTER/PARK
BRAKE MOUNTING

22



PARKING BRAKE AND SHIFTER DAsSH MouNT

Item

© 00 NO Ol h~ WN P

NNNNNNNNNRRR R B B B B
O ~NOURNWNRLOOW®OWM~NODUNWNERO

Part No.

700-255H
700-271H
700-272H
700-273S
700-414H
700-415H
700-419D
700-449H
700-450D
800-128C
800-351C
802-004C
802-143C
802-788C
802-811C
803-209C
803-211C
803-255C
803-293C
804-011C
817-019C
833-330C
838-777C
840-080C
840-270C
840-271C
840-288C
890-884C

Description

PIN WELDMENT

SHIFT LEVER WLDMNT

SHIFT LEVER LOWER WLDMNT
SHIFTER ASSEMBLY
WELDMENT, F-N-R LEVER

WELDMENT, PARK BRAKE LEVER

SPACER PLATE

WELDMENT, SHIFTER HOUSING
PLATE, SHIFTER GATE

RIVET POP 3/16 .375 SSD66BS
E RETAINING RING EXTERNAL
HHCS 1/4-20X3/4 GR5

HHCS 3/8-16X2 GR5

HSHCS #4-40X1

HFS 1/4-20X5/8 GR5 ZNYCR
NUT FLANGE LOCK 3/8-16 PLT
NUT HEX #4-40 PLT

NUT HEX NYLOCK 1/4-20

NUT HEX FLG TL 1/4-20 ZNYCR
WASHER FLAT 3/8 USS PLT
BUSHING 1/20DX3/8IDX1/2 FLG
PARK BRAKE MICRO-SWITCH
DASH SHIFTER DECAL

MOUNT MOTOR H SYTLE
SHIFT CABLE (DASH)

PARK BRAKE CABLE 105.00" LG
DASH SHIFTER KNOB

YOKE 10-32 W/ LOCK

Model 996120, 996140, 996141

23



PARKING BRAKE AND SHIFTER TRANSAXLE

Model 996120, 996140, 996141

24



PARKING BRAKE AND SHIFTER TRANSAXLE

Item

© 00 NO Ol h~ WN P

NNNNNRPRRPERERRERRRPRP R
EWNRPOOOMNOOUONMNWNLERO

Part No.

700-378D
700-418D
700-423H
700-446D
700-449D
700-524D
700-525D
800-347C
800-351C
800-366C
801-035C
802-004C
802-197C
802-769C
802-774C
802-809C
803-177C
803-255C
805-063C
805-342C
840-270C
840-271C
840-312C
890-884C

Description

SHIFT LEVER

BRAKE DISC

CALIPER MOUNT BRACKET
CLAMP COUPLING

BRAKE HUB ADAPTER

BRAKE CABLE CLIP PLATE
CALIPER SPACER TUBE
WIRING/TUBE CLIP FOR 1/4 OD
E RETAINING RING EXTERNAL
KEY .187 X .187 X 2.25 LG

SCREW SET 5/16-18 SKT KP X 3/8

HHCS 1/4-20X3/4 GR5
HHCS 5/16-18X2 3/4 GR5
HHCS 1/4-20X1 1/4 GR8
HSHCS 1/4-28X5/8

HWH 5/16-18X1 1/4 THREAD-ROLL
NUT HEX FLG TOP LK 5/16-18 YLW

NUT HEX NYLOCK 1/4-20

PIN COTTER 3/32 X 1 LONG

PIN CLEVIS 1/4 X 3/4

SHIFT CABLE (DASH)

PARK BRAKE CABLE 105.00" LG
BRAKE CALIPER

YOKE 10-32 W/ LOCK

Model 996120, 996140, 996141

25



PaArkING BRAKE CALIPER

Model 996120, 996140, 996141

26



PaArkING BRAKE CALIPER

Item

© 00N O~ WNPEFE |

e e e o o =
~No oA~ WNPRO

Part No.
840-312C
82775
82779
82781
82785
82788
82960
82967
82968
83113
83465
85578
05962900
802-781C
803-123C
06400216
PK-1660
PK-1584

Description

BRAKE CALIPER

STATOR ASSEMBLY

LEVER

SLEEVE

STEEL BALL

COMPRESSION SPRING
STATOR ASSEMBLY

SPRING PIN SLOTTED

SHIM

THRUST WASHER

SLEEVE

STATIONARY ACTUATOR

BOLT, HEX 3/8-16 X 2 1/4 GR5
HHCS 3/8-16X3 1/2 GR8 PLT
NUT HEX TOP LOCK 3/8-16 PLT
WASHER FLAT 3/8 SAE PLT
BRAKE PAD REPLACEMENT KIT
CALIPER REPAIR KIT

Model 996120, 996140, 996141

27



BRrRAKE SYSTEM FRONT

Model 996120, 996140, 996141

28



BRrRAKE SYSTEM FRONT

Item

© 00 NO Ol h~ WN P

W W WNDNDNDNNNMNMNNMNMNNMNMNNMNNRPRPRPRPRPEPRPEPRPEPERPRRPRPR
NP OOWO~NOOUPRRWDNPOOOOONOOGPMAWDNLPREDO

Part No.

700-056H
700-342H
700-341S
800-347C
800-355C
800-356C
800-360C
801-174C
05946900
06530200
06700117
805-066C
815-150C
815-151C
815-152C
815-154C
815-155C
815-156C
815-157C
815-158C
815-163C
815-167C
815-173C
815-175C
815-174C
815-190C
815-196C
815-210C
817-526C
840-104C
840-134C
06543100

Description

BRAKE PEDAL PIVOT WELDMENT
BRAKE PEDAL ARM WELDMENT
BRAKE PEDAL W/PAD ASSEMBLY
WIRING/TUBE CLIP FOR 1/4 OD
RETAINING RING 5/8 EXT.

CLAMP PINCH FOR .50 OD HOSE

HOSE CLAMP 1/4 1D

HH DRILL SCREW 1/4 x 3/4 LG

BOLT, HEX 5/16-18 x 1 GR5 YELLOW ZINC
NUT, HEX NYLOCK .312-18

PIN, COTTER 3/32x 1

PIN, CLEVIS 5/16 x 1

MASTER CYLINDER PUSH ROD

JAM NUT MASTER CYL. PUSH ROD
MASTER CYLINDER BOOT

MASTER CYLINDER CLEVIS

DUAL RESERVOIR BRAKE FLUID W/CAP
DUAL MASTER CYLINDER

MASTER CYLINDER PRESS. SWITCH
MSTR CYL CPPR WSHR 16X10X1.5MM
MASTER CYLINDER RESERVOIR CLIP
BULK HEAD FLOW THROUGH

FRONT BRAKE LINE LH

ST STEEL BRAKE LINE

FRONT BRAKE LINE 21 1/4 RH ST

FRNT BRAKE LINE END LH STEEL
FRNT BRAKE LINE END RH STEEL
BRAKE LINE RBR 17" M10 x 1 FEMALE
BUSHING 3/4 OD x 5/8 ID x 3/4 FLG HD
12.5" FUEL LINE/HYDRAULICFLUIDRESVOIR.
BRAKE/ACCELERATOR PEDAL RUBBER
NUT, TOP LOCK FLANGE .31-18

Model 996120, 996140, 996141

29



BRrRAKE SysTEM REAR

Model 996120, 996140, 996141

30



BRrRAKE SysTEM REAR

Item

© 00 NO Ol h~ WN P

e ol
A wbNPFRO

Part No.

700-454D
800-347C
801-151C
801-174C
802-731C
804-157C
815-156C
815-157C
815-158C
815-165C
815-167C
815-175C
815-178C
815-211C

Description

COVER, BRAKE LINE 13.5"
WIRING/TUBE CLIP FOR 1/4 OD

SCR HEX SELF TAP 1/4-20X1TYPEF
HH DRILL SCREW 1/4 X 3/4LG

HHCS M8X1.25X30 GR10.9 ZNYCR
WASHER SPRING LOCK M8 PLT
DUAL MASTER CYLINDER

MASTER CYLINDER PRESS. SWITCH
MSTR CYL CPPR WSHR 16X10X1.5MM
REAR BRAKE LINE 28.3

BULK HEAD FLOW THROUGH

ST STEEL BRAKE LINE

FITTING 3 WAY HYD.

REAR RUBBER BRAKE LINE

Model 996120, 996140, 996141

31



DrivE BELT COMPONENTS

Model 996120, 996140, 996141

~ 1.937
4]
= | 8
d] ’

FOR CORRECT PULLEY ALITGNMENT i L
OHIM SHOULDER OF TRANS-AXLE SHAFT ] }
TO ENGINE SHAFT SHOULDER iy
WITH AN OFFSET DIMENSION OF
OF 1.937. USE SHIM KIT #700-112A. Dy 4375
ALITGMENT TOOL P.N. 730-006A - ' t
ITEM #6 CAN BE PURCHASED F -1/ 16
SEPARATELY. L

il
%
/t, _‘IQEL

A

FotS h
bl

6 OPTIONAL TO BE \ °
\\PURCHASED SEPARATELY — =&

32

FOR S/N 531163 & BELOW
ORDER SERVICE KIT #3
P/N 700-530A FOR

ITEMS #2, #3 or 30

32



DrivE BELT COMPONENTS

Item

© 00 NO Ol h~ WN P

W WWWWWWWDNDNDNDNNDNMNNMNNNNRPEPRPRPRPEPRPRPEPERPRPERPRERER
NOoO OO, WNPFPOOO~NOUUPMWNPODOO~NOOGPMWDNEDO

Part No.

700-286D
700-503S
700-530A
700-591D
710-097D
790-006A
800-219C
800-235C
800-259C
800-271C
800-350C
801-180C
801-199C
801-215C
05900502
05946900
802-823C
803-131C
06543100
06400216
06300019
06300020
06400217
804-135C
816-469C
816-470C
816-471C
816-546C
817-621C
817-711C
817-712C
826-523C
826-525C
840-266C
840-268C
840-323C
700-112A

Description

BRACKET, CVT COVER TO TRANS.

ASSEMBLY, CVT INNER COVER

KIT, CVT SERVICE S/N 531163 & Below Redesigned

COVER, CVT INLET DUCT
KEY 3/16 X 3

Model 996120, 996140, 996141

TREKER ENGINE/TRANS ALIGN TOOL Optional W/ Manual

RIVET POP 3/16 .126-.250
SPRING CLAMP 1" OD HOSE

CLAMP WRM DRV#36SS (1.81-2.75)

RIVET POP WASHER 3/16
KEY .187 X .247 X 2.5 LG

TPHMS Y 1/4-20X3/4 YELLOW DIE

SCR SELF TAP #10 X 3/4

HSFHCS 5/16-24 X 1 1/4, BLK Apply Loc-Tite®

HHCS 1/2-20X2 GR5

BOLT, HEX 5/16-18 X 1 GR5 YWZC

HHCS 3/8-24X6 1/2 GR5 PLT
INSERT, 1/4-20 ARS4-420-280
NUT, TOP LOCK FLANGE .31-18
WASHER FLAT 3/8 SAE PLT
WASHER, LOCK 3/8

WASHER, LOCK 1/2

WASHER FLAT 1/2 SAE

WASHER FLAT 5/16 NEOPRENE PLT
SEAL, MAIN TRUCK CVT HOUSING

SEAL, CVT TO ENGINE
SEAL, CVT TO TRANSAXLE
BELT, CVT -LP3

CAP, DRAIN 7/8 OD PORT
ENCLOSURE, CVT OUTER
OUTLET DIVERTER, CVT
DRIVER, POWERBLOC - LP3

DRIVEN, CVTECH POWERBLOC-LP3

SNORKEL AIR INTAKE
FILTER, AIR INTAKE
HOSE, CVT AIR INTAKE
CVT SHIM KIT

33



DrivE BELT DRIVEN PULLEY

Model 996120, 996140, 996141

34



DrivE BELT DRIVEN PULLEY

Item

© 00 NO Ol h~ WN P

Part No.
6105-0005
N/A
6110-0001
N/A

N/A

N/A
0080-0220
6030-3001
0080-0031

Description

FIXED FLANGE

SHIM WASHER

SLIDING FLANGE

SPRING

CAM

SQUARE KEY 1/4

SNAP RING

CAM SHOE

HEX, SOCKET BUTTON HEAD

Model 996120, 996140, 996141

35



DrivE BELT DRIVER PULLEY

Model 996120, 996140, 996141

36



DrivE BELT DRIVER PULLEY

Item

© 00 NO Ol h~ WN P

e ol
A wbNPRO

Part No.
0405-0104
0410-0031
N/A
0440-2032
N/A
0440-0005
0080-0167
0080-0021
0130-0165
0115-0050
06400534
803-149C
N/A

N/A

Description

FIXED FLANGE

SLIDING FLANGE

SPRING SUPPORT
STROKE LIMITER

SPRING

SPRING COVER

LOCK WASHER

SOCKET HEAD CAP SCREW
BLOCK ASSEMBLY

CAP

WASHER, FLAT #10 ZP SAE
NUT HEX 7/8-14 PLT
BLOCK

WEIGHT

Model 996120, 996140, 996141

37



ENGINE MOUNTING

Model 996120, 996140, 996141

...7,‘
‘.%wm”« QX
—~0 N7
D fv’ﬂw ,.\\\.|

’M&A.wu \
,ﬁQ\. \
13\ \M .,IO‘/"///‘/\A

38



ENGINE MOUNTING

Item

© 00 NO Ol h~ WN P

NNNNNRPRRPRERERRERRRPRPR
EWNRPOOWWOWNOOUONMWNLERO

Part No.

700-059H
700-074D
700-075D
700-076D
700-078D
700-099D
700-207S
700-274D
700-356D
801-180C
801-181C
801-198C
802-024C
802-113C
802-143C
803-005C
803-078C
803-209C
803-229C
803-293C
804-011C
826-413C
839-122C
840-080C
840-108C
840-142C

831-038C
700-245K

Model 996120, 996140, 996141

Description

ENGINE MOUNT WELDMENT

TRANS SUPPORT PLATE

ENGINE SUPPORT TUBE, RIGHT

ENGINE SUPPORT TUBE, LEFT

SPACER

TRANS MNT SUPPORT BRACKET ST
COVER/ENGINE TOP ASSEMBLY

SPACER PLATE, MOTOR MOUNT

COVER THROTTLE LINKAGE

TPHMS Y 1/4-20X3/4 YELLOW DIE

TPHMS Y 1/4-20X1 YELLOW DIE

TPHMS Y 1/4-20X1/2 YELLOW DIE

HHCS 3/8-16X3 GR5

HHCS 7/16-14X1 3/4 GR5

HHCS 3/8-16X2 GR5

NUT SQ 1/4-20 PLT

NUT LOCK 3/8-16 NYLON INSERT

NUT FLANGE LOCK 3/8-16 PLT

NUT HEX FLANGE LOC 7/16-14 PLT

NUT HEX FLNG T-LOCK 1/4-20 YLW

WASHER FLAT 3/8 USS PLT

HONDA ENGINE 20HP TRUCK Non Warranty Replacement Part
HFCS M8-1.25X20 10.9 HX FL ZN

MOUNT MOTOR H SYTLE

WASHER FENDER 1.50D X.4IDX.06T

VOLTAGE REGULATOR FOR 826-41

Honda Engine Information

NKG Spark Plug (Purchase Locally) BPR2ES NGK2015
Honda Snap Ring (Throttle Cable) 90605-230-000
Honda Jet Kit (Elevation 0-4,999 ft. (Factory 99201-ZG8-1050 Installed)
Honda Jet Kit (Elevation 5,000-7,999 ft. 99201-2G8-1020
Honda Jet Kit (Elevation 8,000 ft and up) 99201-ZG8-1000
Honda Oil Filter *

TREKER TUNE-UP KIT (5" FILTER)

39



FRONT DIFFERENTIAL AND DRIVESHAFT

Model 996120, 996140, 996141

40



FRONT DIFFERENTIAL AND DRIVESHAFT

Model 996120, 996140, 996141

Iltem Part No. Description
1 1-0170NPL CROSS & BRG KIT
2 700-466D VENT HOSE 17.5LG 4X4 GBOX
3 800-303C CABLE TIE 2 DIA MIN - BLK
4 800-353C SPRING CIR CLIP .950DX.063WIRE
5 800-356C CLAMP PINCH FOR .50 OD HOSE
6 802-017C HHCS 3/8-16X1 GR5
7 802-115C HHCS 5/16-18X2 GR5
8 803-078C NUT LOCK 3/8-16 NYLON INSERT
9 803-084C NUT HEX NYLOCK 5/16-18 PLT
10 803-332C NUT HEX M16X1.5 TOP LOCK PLT
11 804-011C WASHER FLAT 3/8 USS PLT
12 804-013C WASHER LOCK SPRING 3/8 PLT
13 822-203C PILLOW BLOCK BEARING TRUCK
14 826-398C FRONT DIFFERENTIAL W/ELE CLTCH
15 5048 OUTER BOOT KIT W/ 2 CLAMPS
16 5051 INNER BOOT KIT W/2 CLAMPS
17 826-405C FRONT AXLE SHAFT STANDARD
18 826-438C DRIVELINE 4X4 NT/ST

41



FrRoNT DIFFERENTIAL COMPONENTS

Model 996120, 996140, 996141

SEAL KITGY

39

42



FrRoNT DIFFERENTIAL COMPONENTS

Item

O© 0O NO OB WDN P

N NDNDNNNNNNMNNRPRPRPRPRPEPRPRPERPRPRPRRPRE
O O ~NOO O, WNPOOWOWNOOOGPM~WNEDO

30
31
32
33
34

35
36
37
38
39
40
41
42

Part No.

826-398C
6203-12-100

6203-59-032-B
6203-26-020-A
1215-02-038-T
6203-01-166

1215-02-141-T
6203-13-124-D
6203-29-010-0
6203-20-072

6203-35-024-0
6203-27-017-B

PAPO806
1242-00-009-T
0430-01-002-T

6203-13-165
MB1615

0518-03-009-T

6203-95-001-0

6203-93-001-0
6203-47-024-B
1215-02-154-T
6203-12-064-B
6203-56-001-0

25X47X8
40X52X7TC

Model 996120, 996140, 996141

Description

FRONT DIFFERENTIAL W/ELE CLTCH

OUTPUT COVER PLATE ASSEMBLY #1 Kit includes #2 to #8 & 42
MATE-N-LOK- HOUSING Sold with #1 kit

MATE-N-LOK PIN Sold with #1 kit

GROMMET, OUTPUT COVER Sold with #1 kit

COVER PLATE, OUTPUT-MACHINED Sold with #1 kit

O-RING, OUTPUT-164S (SQ. RING) Sold with #1 kit & #39 kit
COIL POCKET INSERT Sold with #1 kit

COIL W/PRESS FIT BOBBIN Sold with #1 kit

ARMATURE PLATE

SHIM .05 THICK BRASS, HALF HARD

6008-C3 DEEP GROOVE ROLLER BEARING 4£

CLUTCH ASSEMBLY #12 Kit includes #13 to #16

6015-C3 DEEP GROVE ROLLER BALL BEARING Sold separately & with #12 kit
CLTH.HSG./RNG GR., 42T 6.75DP Sold separately & with #12 kit
ROLL KIT Sold separately & with #12 kit

ROLL CAGE ASSEMBLY #16 Kit includes #17 & #18

ROLL CAGE, PLASTIC-MACHINED Sold separately & with #16 kit
SPRING KIT, H-CLIP .008 THK Sold separately & with #16 kit
RACE/OUTPUT HUB ASSEMBLY #19 Kit includes #20 to #21
RACE/OUTPUT HUB, FEMALE Sold with #19 kit

PERMIGLIDE BUSHING Sold with #19 kit

TC815 NEEDLE ROLLER THRUST BEARING Sold separately & with #19 kit
1/2 DIA X 1 LG. DOWEL PIN Sold separately & with #19 kit
RACE/OUTPUT HUB, MALE Sold with #19 kit

GEARCASE ASSEMBLY #25 Kit includes #26 to #32

DU BUSHING Sold with #25 kit

LABEL, BAR CODE Sold with #25 kit

TUBE, VENT 1/2 HOSE Sold with #25 kit

PLUG OIL FILL 3/4-16 HOLLOW HEAD Sold separately & with #25 kit Torque item #29 (PLUG
OIL FILL 3/4-16 HOLLOW HD) Tighten to 10 ft-Ibs.

GEARCASE, LH-MACHINED Sold with #25 kit

BUSHNG, SELF LUBRICATING 80X85X20 Sold with #25 kit
DRAIN PLUG ASSEMBLY #32 Kit includes #33 & #34
WASHER, .625X.06, NYLON 6/6 Sold with #32 kit

PLUG, OIL DRAIN, 3/8-16HH FLANGE W/MAG. TIP Sold with #32 kit; Torque item #34
(PLG,OIL DRAIN,3/8-16HH FLNGE W/M) Tighten to 9 ft-Ibs.

BOLT KIT Torque item #35 (5/16" x 1" Hex Head Bolts) Tighten to17 ft-bs
SHAFT PNION 11T3.75DP, MACHINED

6306-03-C3 DP GROOVE ROLLER BALL BEARING

COVER PLATE, INPUT-MACHINED

MINOR REPAIR KIT #39 Kit includes #6 & #40 to #42

0-RING, INPUT, 148S Sold with #39 kit

TRIPLE LIP OIL SEAL Sold with #1 kit & #39 kit

OIL SEAL, OUTPUT Sold with #39 kit

43



TRANSAXLE REAR AND AXLE SHAFTS

Model 996120, 996140, 996141

ITEM 9 [DENTICAL LEFT AND
RIGHT SIDE (RIGHT SHOWN)

44



TRANSAXLE REAR AND AXLE SHAFTS

Item

© 00 NO Ol h~ WN P

Part No.
700-378D
802-769C
803-255C
803-332C
804-025C
5048
5051
826-454C
826-456C

Description

SHIFT LEVER

HHCS 1/4-20X1 1/4 GR8

NUT HEX NYLOCK 1/4-20

NUT HEX M16X1.5 TOP LOCK PLT
WASHER FLAT 3/4 SAE PLT
OUTER BOOT KIT W/ 2 CLAMPS
INNER BOOT KIT W/2 CLAMPS
TRANSAXLE W/ AUTO-LOCK DIFF.
REAR AXLE SHFT ST, 24T INT.SPL

Model 996120, 996140, 996141

45



TrRAaNSAXLE REAR COMPONENTS

Model 996120, 996140, 996141

46



TrRAaNSAXLE REAR COMPONENTS

Model 996120, 996140, 996141

Item Part No. Description
826-454C TRANSAXLE W/ AUTO-LOCK DIFF.
1 012CH291-2X DANA HOUSING AND SHAFT ASSBLY
2 012CH289 DANA HOUSING-AXLE FIN
3  012LK133 DANA KIT, DETENT
4  012HH122 DANA SEAL - OIL
5 012GV164-X DANA ACTUATOR ASSY
6 0125V118-X DANA SHIFT ROD SUB-ASSY
7 012HH128 DANA SEAL - OIL
8 012TA378 REAR TUBE ASSY
9 012HH107 SEAL - OIL
10 026HM107 DANA SCREW - FLG HEAD
11 840293 DANA RING, RETAINING
12 012HR133 RING - RETAINER
13 012HD106 BEARING - BALL SINGLE
14 012SR172 SHAFT - AXLE, FIN
15 012HM110-1 DANA SCREW - FLG HEAD
16 012HN120 DANA NUT - LOCK
17 41356 DANA PLUG - RUBBER
18 012HN140 DANA VENT PLUG
19 012HP120 DANA PIN - DOWEL
20 585965 DANA BEARING 6205
21 012GS307 DANA SHAFT - INPUT FIN
22 012LK134 DANA KIT, SHIM
23 012HD111 DANA BEARING -6303 BALL SINGLE
24 012HD129 DANA BEARING -6204 BALL SINGLE
25 012HS121 DANA SPACER - FLAT
26 012GS202-X DANA GEAR ASSY - FORWARD
27 012GS302 DANA GEAR - CLUTCH
28 012GS337 DANA SHAFT - INTERMEDIATE FIN
29 012GS204-X DANA GEAR ASSY - REVERSE
30 012GS215 DANA GEAR - HELICAL FIN
31 012HH140 DANA SEAL - OIL
32 012HS125 DANA WASHER - THRUST
33 012GS207-X DANA GEAR ASSY - IDLER
34 012HS126 DANA WASHER - THRUST
35 012HR128 DANA RING - SNAP
36 585994 DANA BEARING 6007
37 012GS216 DANA GEAR - HELICAL FIN
38 826-458C DIFFERENTIAL, AUTO-LOCK
39 012HN138 DANA NUT - LOCK
40 012HM129 DANA BOLT - HEX
41 012HG145 DANA DRAIN PLUG
42 012HR132 RETAINER - SHAFT, AXLE
43 5803 SWITCH, NEUTRAL, DANA GBOX Kit includes 1 ea. #38, 4 ea. #39 & 4 ea. #40
44 700-518A AUTO-LOK KIT*
NOTES:

1 USE Mobil 424
2 GEAR LUBE CAPACITY =20 TO 24 FL. OZ.

3 USE LOC-TITE® 518 AS A GASKET BETWEEN HOUSINGS #1 & #2 AND BETWEEN REAR TUBE ASSY #8
AND HOUSINGS #1 & #2.

47



TRANSFER CASE AND REAR DRIVESHAFT

Model 996120, 996140, 996141

48



TRANSFER CASE AND REAR DRIVESHAFT

Model 996120, 996140, 996141

Iltem Part No. Description
1 1-0170NPL CROSS & BRG KIT
2 700-408D GEAR BOX MNT PLATE
3 700-446D CLAMP COUPLING
4 700-447D MOUNT BRACKET GEARBOX REAR
5 700-448D MOUNT BRACKET GEARBOX FRONT
6 800-296C KEY 3/16 X 7/8
7 800-366C KEY .187 X .187 X 2.25 LG
8 802-735C HHCS 5/16-18X3/4 GR5 YELLOW DI
9 802-738C HHCS 5/16-18X1 GR5 YELLOW DIE
10 802-758C HHCS 3/8-24X1 1/2 GR8 PLT
11 802-774C HSHCS 1/4-28X5/8
12 803-084C NUT HEX NYLOCK 5/16-18 PLT
13 804-013C WASHER LOCK SPRING 3/8 PLT
14 804-084C WASHER FLAT 5/16 HARD ASTMF436
15 804-201C WASHER LOCK SPRING 5/16 YELLOW
16 826-417C GBOX MODEL R100 1.5TO1 RATIO
17 826-419C REAR HALF DRIVELINE 4X4 ST

49



TrRANSFER CASE COMPONENTS

Model 996120, 996140, 996141

\MA\

N\
G \

INPUT (TRANSMISSION)

50



TrRANSFER CASE COMPONENTS

Item Part No.

244643
244610
109843
100301
203293
103125
200300
2003PR
2003VvB

O© 0O ~NO O WNPEFP P

el =
w N PO

NOTES:

826-417C
R100-003M-A0427 HOUSING, R100 MACHINED TAP STD
R100-004M-A0428 HOUSING, R100 MACHINED THRU STD
R100-8B00-A0471 STUB SHAFT/GEAR ASSEMBLY
R100-8B00-A0473 SUPERIOR CROSS SHAFT/GEAR ASSEMBLY

Description
GBOX MODEL R100 1.5TO1 RATIO

BEARING, CONE1.00VN-L44643
BEARING, CUP 1.98VN-L44610
SEAL, 1-1.5-.187(R)TC

CAP, CP-1.5 -.187D#7647

RTN RING EXT1.000 SHAFT
BOLT 5/16-18 X 1.25 SHCS
PLUG 1/4-18NPT SCHD

PLUG VENT 5PSIV/N0O05677
BUSHING 1/4NPT X 1/8 NPT

1 Use S.A.E 80/90 wt. GL-5 lube.
2  Oil capacity = 6 oz.

Model 996120, 996140, 996141

51



AIR CLEANER

Model 996120, 996140, 996141

%NCLUDES I, 12 (W2 BEa. Ttem 13) & 14

52



AIR CLEANER

Item

© 00 NO Ol h~ WN P

PR R RPRERERRRP R
0w ~NO U~ WNPRO

Part No.

800-259C
801-199C
05946900
802-752C
06543100
06400536
816-421C
816-522C
839-309C
839-311C
839-323C
839-375C
839-376C
839-377C
840-072C
840-266C
840-268C
840-298C

Description

CLAMP WRM DRV#36SS (1.81-2.75)
SCR SELF TAP #10 X 3/4

BOLT, HEX 5/16-18 X 1 GR5 ZNYCR
HSHCS M6X1X45 GR8.8

NUT, HEX TOP LOCK FLANGE 5/16-18
WASHER, FLAT 5/16 HARD ASTMF44712
GASKET-ENGINE AIR INTAKE TRUCK
HOSE, 2" ID X 4" LONG

DNLDSN AC ASSY W/FLTR G057514
DNLDSN AIR CLNR CLAMP PPGF30
FILTER AIR OUTER ELEMENT
DNLDSN COVER W/LATCHES P533761
DNLDSN LATCH P538928

DNLDSN VACUATOR (BURP) P522958
AIR INTAKE PLASTIC ST TRUCK
SNORKEL AIR INTAKE

FILTER, AIR INTAKE

HOSE AIR INTAKE

Model 996120, 996140, 996141

53



ExHausT COMPONENTS

Model 996120, 996140, 996141

54



ExHausT COMPONENTS

Item

© 00 NO Ol h~ WN P

el el =
w N PO

Part No.

700-517D
801-183C
07415600
05947000
06543100
803-220C
06400536
807-219C
839-383C
839-401C
839-402C
839-403C
840-315C

Description

SHIM, MUFFLER MOUNTING As Required
SCREW HEX SLT 8-18X1/2 PLT

SCREW, TAPPING #8-32 X 1/2

BOLT, HEX 5/16-18 X 3/4 GR5

NUT, TOP LOCK FLANGE 5/16-18

NUT HEX FLANGE M8X1.25 PLT

WASHER, FLAT HARDENED 5/16 ASTMF436
SPRING EXT. .50DX1.68LGX.08W

GASKET MUFFLER HONDA 20HP

HONDA 20 HP ENGINE MUFFLER Includes #13
HONDA 20 HP ENGINE MANIFOLD
EXHAUST HEAT SHEILD 20 HP

SPARK ARRESTER WITH SCREW

Model 996120, 996140, 996141

55



FueL System COMPONENTS

Model 996120, 996140, 996141

56



FueL System COMPONENTS

Item

© 00 NO Ol h~ WN P

e ol
A wbNPFRO

Part No.

700-017D
700-175D
700-213D
700-368S
800-007C
800-356C
802-004C
802-005C
803-255C
831-035C
839-297C
839-298C
839-301C
839-302C

Description

GAS TANK MOUNT SPACER

GAS TANK STRAP, WIDE

FUEL LINE 9" ST MODEL

ST FUEL TANK ASSY

PINCH CLAMP HONDA .320D HOSE
CLAMP PINCH FOR .50 OD HOSE
HHCS 1/4-20X3/4 GR5

HHCS 1/4-20X1 GR5

NUT HEX NYLOCK 1/4-20
HONDA FUEL FILTER

GROMMET FOR FUEL GAUGE
FUEL CAP TALL

FUEL TANK 8 GALLON ST

FUEL GAUGE

Model 996120, 996140, 996141

57



ELeEcTrRICAL WIRING

Model 996120, 996140, 996141

MAGNETO GROUND
RELAY

HOUR METER — DUMP #1 RELAY

RELAY
NUEUTRAL SAFETY—\ \ Y DUMP #2 RELAY
SWITCH REALAY i L \

Main

o}yl o | IO\‘O\ 30 AMP

Qutlet

20 AMP

1 .
[ [ ighis
107 AMP
GROUND STRIP

C—) Dump

30 AMP

\\O — Spare

10 AMP

58



ELeEcTrRICAL WIRING

Item

© 00 NO Ol h~ WN P

NP RRPRERRRLRRRPRPR
QWO ~NOOUNMWDNLERO

Part No.
N/A

N/A
700-456D
802-257C
802-793C
06529200
803-293C
03400215
06308600
833-255C
833-256C
N/A
833-337C
833-303C
840-105C
800-060C
800-303C
833-372C
833-373C
0-332

Description

HEADLIGHT BULB 37.5 WATT 894

TAILLIGHT BULB 1157 1157
HOLDOWN, BATTERY ST

HFSS 1/4-20X3/4 GR5

SP HOOK 5/16-18X9X3 THREAD
NUT, HEX 5/16-18 PLT

NUT HEX FLNG T-LOCK 1/4-20 YLW

WASHER, FLAT 5/16 SAE
WASHER, LOCK 5/16

HEADLIGHT W/TRAP LENS 37.5WATT

BATTERY CABLE POSITIVE 15 INCH

BATTERY BUY LOCALLY BCI Group U1L/U1R, Min. 300CA
TAIL LIGHT WITH STANDARD LEAD

20" 6GA NEGATIVE BLACK CABLE

PUSH RETAINERS 4 NON-THRD SHFT

CABLE TIE .19X14.25 3DIA 50LB
CABLE TIE 2 DIA MIN - BLK
WIRING HARNESS, MAIN ST

WIRE HARNESS INSTRUMENT PANEL

-209-150 RELAY BOSCH

Model 996120, 996140, 996141

59



INSTRUMENT PANEL — 4 x 2

Model 996120, 996140, 996141

60



INSTRUMENT PANEL — 4 x 2

Item

© 00 NO Ol h~ WN P

e e el =
b wN PO

Part No.

700-211D
800-236C
833-020C
833-254C
833-267C
833-268C
833-269C
833-271C
833-298C
833-299C
833-336C
838-623C
840-160C
840-248C
833-342C

Model 996120, 996140, 996141

Description

DASH BACKER PLATE

RIVET, 1/4

INDICATOR LIGHT STRIP 8-PIN Replacement Bulb 833-418c
DUMP SWITCH WAYTEK 44304
SWITCH MOUNT END

PANEL PLUG

SWITCH ROCKER SPST

SWITCH ACTUATOR

GAUGE, VOLT METER

GAUGE, HOUR METER

IGNITION SWITCH W/2 KEYS (6PIN)
DECAL INSTRUMENT PANEL
INSTRUMENT PANEL

DASH TRUCK

KEY W/SHIELD (RP FOR 833-336C)

61



INSTRUMENT PANEL — 4 x 4

Model 996120, 996140, 996141

62



INSTRUMENT PANEL — 4 x 4

Item

© 00 NO Ol h~ WN P

e e el =
b wN PO

Part No.

700-211D
800-236C
833-020C
833-254C
833-267C
833-268C
833-269C
833-271C
833-298C
833-299C
833-336C
838-633C
840-160C
840-248C
833-342C

Model 996120, 996140, 996141

Description

DASH BACKER PLATE

RIVET, 1/4

INDICATOR LIGHT STRIP 8-PIN Replacement Bulb 833-418c
DUMP SWITCH WAYTEK 44304
SWITCH MOUNT END

PANEL PLUG

SWITCH ROCKER SPST

SWITCH ACTUATOR

GAUGE, VOLT METER

GAUGE, HOUR METER

IGNITION SWITCH W/2 KEYS(6PIN)
DECAL INSTR. PANEL TRUCK 4X4
INSTRUMENT PANEL

DASH TRUCK

KEY W/SHIELD (RP FOR 833-336C)

63



BENCH SEAT

Model 996120, 996140, 996141

64



BENCH SEAT

Item

© 00 NO Ol h~ WN P

e
= O

[N
N

13
14

Part No.

700-389D
700-460H
801-214C
05958700
802-185C
802-387C
803-177C
803-209C
803-229C
804-223C
839-409C
840-317C
839-410C
840-316C
840-269C
840-272C

Description

SEAT PIVOT PLATE

BENCH SEAT WELDMENT

SCREW, OVPH SM 8 X 3/4 SS
BOLT, HEX 7/16-14 X 1 GR5

HFSS 3/8-16X3/4 LG

HFS 5/16-18X3/4 GR5

NUT HEX FLG TP LK 5/16-18ZNYCR
NUT FLANGE LOCK 3/8-16 PLT
NUT HEX FLANGE LOC 7/16-14 PLT
WASHER, #8 FINISH CUP

BENCH SEAT BACK TAN (ST)
BENCH SEAT BACK CUSH, BLACK
BENCH SEAT BOTTOM TAN (ST)
BENCH SEAT BOTTOM CUSH, BLACK
BENCH SEAT BACK PANEL

SEAT BELT, RETRACTABLE

Model 996120, 996140, 996141

65



Four PosTt AcceEssory BAR

Model 996120, 996140, 996141

66



Four PosTt AcceEssory BAR

Item

© 00 NO Ol h~ WN P

Part No.

700-421H
700-425H
700-445H
700-446H
05957200
802-387C
802-480C
05946900
06530200

Description

WELDMENT, ACCESSORY BAR REAR
WELDMENT, ACCESSORY BAR FRONT
BAR MOUNT FRONT LH

BAR MOUNT FRONT RH

BOLT, HEX 5/16-18 X 2 GR5

HFS 5/16-18X3/4 GR5

HSHCS 3/8-16X1 1/2 Apply Loc-Tite®

BOLT, HEX 5/16-18X 1 GR5 Apply Loc-Tite®
NUT, NYLON LOCK 5/16-18 PLT

Model 996120, 996140, 996141

67



FLoor PANEL AND SHIELDS

Model 996120, 996140, 996141

<A 2
e ’ 4 !
| P l, 7/”1« |
. EHAL

- RN

68



FLoor PANEL AND SHIELDS

Item

© 00 NO Ol h~ WN P

-
N R o

Part No.

700-047H
700-145D
700-197D
700-289H
801-180C
05947000
05946900
06530200
803-293C
06400536
06308600
990-227R

Description

FLOOR WIDE WELDMENT

SIDE PANEL, WIDE

FRONT FRAME GUARD ST

KICK PANEL WLDMNT (ST)

TPHMS Y 1/4-20 X 3/4 YELLOW DIE

BOLT, HEX 5/16-18 X 3/4 GR5 YELLOW DI
BOLT, HEX 5/16-18 X 1 GR5

NUT, NYLON LOCK 5/16-18

NUT HEX FLNG T-LOCK 1/4-20 PLT
WASHER, FLAT 5/16 HARDENED ASTMF436
WASHER, LOCK SPRING 5/16 YELLOW
FOAM RUBBER 3/16 X 3/4 THK W/PSA 52.5" Lg.

Model 996120, 996140, 996141

69



Carco Box CoMPONENTS

Model 996120, 996140, 996141

SEE DETAIL A

DETAIL A
SCALE 0.120




Carco Box CoMPONENTS

Item

Part No.

700-318D
700-461H
700-479V
700-480V
700-481V
700-487V
700-488V
700-489V
700-493V
700-495V
700-499V
700-573D
700-588D
700-590D
801-032C
802-387C
802-797C
802-811C
803-019C
803-036C
803-068C
803-293C
804-016C
804-036C
805-302C
807-250C
816-492C
816-560C
817-559C
817-616C
840-122C
840-289C
840-318C
840-320C
990-235R
816-556C

Model 996120, 996140, 996141

Description

TAILGATE LATCH HANDLE

WELDMENT, TAILGATE PIVOT

LH BED SIDE ASSY, RED 4220 Includes Decals

LH BED SIDE ASSY, RED 4420 Includes Decals

LH BED SIDE ASSY, CAMO Includes Camo Panel & Decals

RH BED SIDE ASSY, RED 4220 Includes Decals

RH BED SIDE ASSY, RED 4420 Includes Decals

RH BED SIDE ASSY, CAMO Includes Camo Panel & Decals
TAILGATE ASSEMBLY, RED Includes Decals, Latch & Bushings
TAILGATE ASSEMBLY, CAMO 4420 Includes Camo Panels, Decals, Latch & Bushings
BED BASE SUB-ASSY, BLACK Includes Decals, Inserts & Heat Shielding
LATCH PIN

BRACKET, FENDER MOUNT FRONT

BRACKET, FENDER MOUNT REAR

SCREW HEX SELF-TAP 1/4-20X 1/2

HFS 5/16-18X3/4 GR5

HFS 1/2-13X2 1/4 GR5 PLT

HFS 1/4-20X5/8 GR5 YLW

NUT LOCK 1/2-13 PLT

NUT HEX JAM 1/2-13 PLT

NUT HEX FLANGE 3/8-16 PLT

NUT HEX FLNG T-LOCK 1/4-20 YLW

WASHER FLAT 1/2 SAE PLT

WASHER FLAT 5/16 SAE PLT

PIN HAIR COTTER .059W 15/16LG

SPRING COMP .7340DX2.06X.072W

RUBBER TAILGATE LATCH SLEEVE

RUB. STOP 2" W/ 3/8X1.25 STUD

BUSHING 1/2IDX5/80DX1/2 FLANGE

BEARING .75DX.625IDX1.5L W/FLG

FENDER BLACK UNIVERSAL TRUCK

TRUCK TAILGATE CABLE

HEAT SHIELD / INSUL BED

HEAT SHIELD / INSUL BED FRONT

SPONGE RUBBER, 1/4X3/4 W/PSA X 10" LG. Sold By The Foot
BUMPER, CYLINDRICAL

71



CaARrGo Box Power LIFT

Model 996120, 996140, 996141

./

O —_— Tt 77
X it R
N T A R
Netrr il

72



CaARrGo Box Power LIFT

Item

A wWN

Part No.

805-045C
805-252C
805-303C
833-317C

Description

PIN COTTER 5/32 X 1 1/4 LG

PIN CLEVIS 1/2 X 6

PIN CLEVIS 1/2X1 49/64 USABLE
ELECT. LINEAR ACTUATOR 12"STRK

Model 996120, 996140, 996141

73



Hoob AssemBLY COMPONENTS

Model 996120, 996140, 996141

DETAIL A

SEE DETAIL A

TWO REQUIRED
ONE PER SIDE

74



Hoob AssemBLY COMPONENTS

22
23
24

25
26

27

28

Part No.

700-233D
700-255D
700-254D
700-442D
800-219C
800-236C
801-181C
801-200C
802-004C
802-010C
803-129C
803-177C
803-293C
804-011C
804-117C
816-318C
816-433C
816-494C
817-628C
817-661C
833-322C
700-178A
700-181A
700-186A
700-189A
700-324A
840-275C
700-319A
700-320A
840-294C
840-306C
840-295C
840-307C
840-299C
990-227R

Description

BACKING PLATE FOR TRUCK BODY
BODY MOUNT SPACER .375 THICK As Required
BODY MOUNT SPACER .25 THICK As Required
DASH MOUNT PLATE

RIVET POP 3/16 .126-.250

RIVET, 1/4 REMOVEABLE

TPHMS Y 1/4-20X1 YELLOW DIE
PHMS #8-32 X 1/4, SS BLACK

HHCS 1/4-20X3/4 GR5

HHCS 5/16-18X1 1/4 GR5

NUT, BINDER 8-32 X 1/8

NUT HEX FLG TOP LK 5/16-18 YLW
NUT HEX FLNG T-LOCK 1/4-20 PLT
WASHER FLAT 3/8 USS PLT

WASHER FLAT 1/4 HARD ASTMF436
TRIM, 1/8 RUBBER EDGE (PER FT)
RUBBER GROMMET .75DX.31IDX.37T
SEAL, GLOVE BOX DOOR

DOOR, TRUCK GLOVE BOX

WASHER, 1 1/2 X 1 X .08 THICK
POWER PLUG OUTLET 12V

SERV - ST 4X2 BODY-RED W/DECAL
SERV - ST 4X2 BODY-CAMO/DECALS
SERV - ST 4X4 BODY-RED W/DECAL
SERV - ST 4X4 BODY-CAMO/DECALS
10 SERIES DASH W/DECALS

CUP HOLDER INSERT

4210ST FOOTWELL W/ DECALS
4410ST FOOTWELL W/ DECALS
HINGE, 1.25 X 10 CONTINOUS

LATCH, LOCKABLE TWIST

RPBY 840-306C & 817-661C

KEY GLOVE BOX DOOR- TWIST LOCK
KEY, GLOVE BOX DOOR- PUSH LOCK
FOAM RUBBER 3/16X3/4 THK W/PSA 52.5" Lg.

Model 996120, 996140, 996141

75



FrRONT TIRES

Model 996120, 996140, 996141




FrRONT TIRES

Item

OO, WDN PP

Part No.

700-038S
710-019S
700-386S
710-036S
700-388S
814-214C

Description

TIRE/RIM FRONT TURF 23-8.5-12
AT TIRE/RIM, GRAY RIGHT FRONT
AT TIRE/RIM, BLACK RIGHT FRONT
AT TIRE/RIM, GRAY LEFT FRONT
AT TIRE/RIM, BLACK LEFT FRONT
RIM, 12X7 4-4 BOLT GRAY

Model 996120, 996140, 996141

77



ReAR TIRES

Model 996120, 996140, 996141




ReAR TIRES

Item

[o2 1N &) B SN ¢V)

Part No.

700-037S
03959700
03959800
03960100
03960200
06517600
814-217C
814-241C
816-035C

Description

TIRE/RIM REAR TURF 23-10.5-12

AT TIRE/RIM BLACK RIGHT REAR

AT TIRE/RIM BLACK LEFT REAR

AT TIRE/RIM BLACK RIGHT FRONT
AT TIRE/RIM BLACK LEFT FRONT
RIM 12X8.5 4-4 BOLT BLACK

TIRE 25 X 11 X 12 AT489

TIRE TURF 23-10.5-12

VALVE STEM TR415 X. 625 X 11/4 LG

Model 996120, 996140, 996141

79



DecaLs

Model 996120, 996140, 996141

NOT ON
CAMO SIDES

‘i UNDER CVT DRIVE

80



DecaLs

Item

© 00 NO Ol h~ WN P

NNNRPRPRRRRRREPR R
NP OOWO®OWNOUMWNEREO

Part No.

05305100
818-543C
838-303C
838-444C
838-486C
838-489C
838-490C
838-491C
838-492C
838-508C
838-532C
838-663C
838-579C
838-629C
838-777C
07800138
07800133
07800131
07800130
07800132
07800134
07800136
07800137

Description

DECAL FLAG

DECAL DANGER PD GUARD MISS SML
DECAL DANGER BATTERY

DECAL DANGER HOT

DECAL WARNING GNRAL UTLTY VHCL
DECAL WARNING ROLLOVER HAZARD
DECAL CAUTION STOP ENGINE
DECAL WARNING IMPROPER USE
DECAL CAUTION PWR SRC MAX 12V
DECAL WARNING ENG. COOL B4 GAS
DECAL WARNING VEHICLE ROLLOVER
DECAL WARNING (GVW)LOAD 4400ST
DECAL TRAILER TOWING NT/ST
DECAL WARNING PINCH PT/CRUSH
DASH SHIFTER DECAL

DECAL, TREKER RED STRIPE Not on Camo Unit
DECAL,4 X 4

DECAL, GRAVELY TREKER STRIP LH
DECAL, GRAVELY TREKER STRIP RH
DECAL, GRAVELY TREKER LOGO FRONT
DECAL, GRAVELY LOGO

DECAL, GRAVELY TREKER LOGO LH
DECAL, GRAVELY TREKER LOGO RH

Model 996120, 996140, 996141

81



DecaLs AND PaNELS — CAMO

Model 996141

82



DecaLs AND PaNELS — CAMO

Model 996141

Iltem Part No. Description
1 03959500 PANEL, TAILGATE CAMO
2 03959400 PANEL, SIDE CAMO
3 990-132R TAPE, DOUBLE-SIDED

83



FroNnT BumPER GUARD

Model 996120, 996140, 996141

84



FroNnT BumPER GUARD

Item

OO, WDN PP

Part No.

700-268H
700-330H
05947000
06530200
06400536
817-589C

Description

BRUSH GUARD WLDMNT Optional

HITCH WELDMENT FRONT

BOLT, HEX 5/16-18X 3/4 GR5

NUT, NYLON LOCK 5/16-18

WASHER, FLAT 5/16 HARDENED ASTMF436
PLASTIC END CAP 2X1 1/2

Model 996120, 996140, 996141

85









GRAVELY)

GRAVELY

655 West Ryan Street
Brillion, W1 54110-1072
920-756-2141

Fax 920-756-2407
www.gravely.com



	Lower Control Arm
	Lower Control Arm
	Main Frame
	Main Frame
	Shock Front
	Shock Front
	Shock Rear
	Shock Rear
	Trailing Arm
	Trailing Arm
	Steering Components
	Steering Components
	Throttle Components
	Throttle Components
	Brake Drum Rear Components
	Brake Drum Rear Components
	Brake Disc Front Components
	Brake Disc Front Components
	Parking Brake and Shifter Dash Mount
	Parking Brake and Shifter Dash Mount
	Parking Brake and Shifter Transaxle
	Parking Brake and Shifter Transaxle
	Parking Brake Caliper
	Parking Brake Caliper
	Brake System Front
	Brake System Front
	Brake System Rear
	Brake System Rear
	Drive Belt Components
	Drive Belt Components
	Drive Belt Driven Pulley
	Drive Belt Driven Pulley
	Drive Belt Driver Pulley
	Drive Belt Driver Pulley
	Engine Mounting
	Engine Mounting
	Front Differential and Driveshaft
	Front Differential and Driveshaft
	Front Differential Components
	Front Differential Components
	Transaxle Rear and Axle Shafts
	Transaxle Rear and Axle Shafts
	Transaxle Rear Components
	Transaxle Rear Components
	Transfer Case and Rear Driveshaft
	Transfer Case and Rear Driveshaft
	Transfer Case Components
	Transfer Case Components
	Air Cleaner
	Air Cleaner
	Exhaust Components
	Exhaust Components
	Fuel System Components
	Fuel System Components
	Electrical Wiring
	Electrical Wiring
	Instrument Panel – 4 x 2
	Instrument Panel – 4 x 2
	Instrument Panel – 4 x 4
	Instrument Panel – 4 x 4
	Bench Seat
	Bench Seat
	Four Post Accessory Bar
	Four Post Accessory Bar
	Floor Panel and Shields
	Floor Panel and Shields
	Cargo Box Components
	Cargo Box Components
	Cargo Box Power Lift
	Cargo Box Power Lift
	Hood Assembly Components
	Hood Assembly Components
	Front Tires
	Front Tires
	Rear Tires
	Rear Tires
	Decals
	Decals
	Decals and Panels – Camo
	Decals and Panels – Camo
	Front Bumper Guard
	Front Bumper Guard

